
LAW OFFICES 

* I ROSE, SUNDSTROM & BENTLEY 
A PARTNERSHIP INCLUDING PROFESSIONAL ASSOCIATIONS 

2548 BLAIRSXINE PINES DRIVE 

TALLAHASSEE, FLORIDA 32301 

(904) 877-6555 

CHRIS H EENTLEY PA. 
JENNIFER S ERUBAKER 
F MARSHALL DETERDING 
BRIAN L DOSTER 
MARTIN S FRIEDMAN PA 
JOHN R JENKINS PA 
STEVEN T MlNDLlN PA 
ROEERTM C ROSE 
DAREN L SHIPPY 
WILLIAM E SUNDSTROM PA 
DIANE D TREMOR PA 
JOHN L WHARTON 

MAILING ADDRESS 
POST OFFICE BOX 1567 

TALLAHASSEE, FLORIDA 32302-1567 

TELECOPIER (904) 6564029 

June 25, 1996 

VIA HAND DELIVERY 
c 

Blanca S .  Bayo, Director 
Division of Records and Reporting 
Florida Public Service Commission 
2540 Shumard Oak Boulevard \ Tallahassee, FL 32399-0850 
[...]
area have not been evaluated as part of this effort. However, these areas will be 

ORLR6 1/005.DOC 4-5 



situated further from the well sites, increasing the travel time of mobile 
contaminants that could enter the aquifer system from these areas. This affords 

greater opportunity for contaminant attenuation in the subsurface environment. 

Impacts of Wellhead Protection Programs 

Water supply well sites in the LSU service area are affected by the Sumter County 

Comprehensive Plan (latest version dated January 13, 1992). Policy 1.4.4 of the plan 

precludes construction activity within a 200-foot radius of each well. Additionally, the policy 

restricts specific kinds of land uses within a 500-fOOt radial zone around each well. The 

secondary land use controls may affect the design and installation of wastewater system piping 

within the 500-foot zone. 

Installation of the new water supply wells require issuance of water use permits from the 
Southwest Florida Water Management District. For past water use permits, quantification 
(that is, groundwater modeling and monitoring programs) of development impacts resulting 
from groundwater withdrawals has not been a permitting requirement. This past position may 
change as the development expands and water demands increase. 

Water Treatment 

Based on the VCCDD water quality data, recommended water treatment consists of 
chlorination and storage (see Figure 4-2). Table 4-1 presents the design criteria for equipment 
sizing and buildout requirements. The ground storage tanks are sized to store the difference 
between MDD and PHD at buildout conditions for 8 hours. The disinfection system is sized to 
provide a chlorine dose of 3 milligrams per liter ( m a )  at MDD and 2 mg/L at PHD, with the 
ability to dose before and after storage. High service pumps are sized to meet PHD or MDD 
plus frre flow, whichever is greater. It is assumed that the water will meet regulatory 
requirements by treating with chlorine and providing storage. Future regulations may require 
treatment modifications, such as an increased storage volume or additional chemical additives. 
Table 4-2 presents an order of magnitude cost estimate per expansion phase, and Figure 4-3 
presents a preliminary site plan for the recommended WTP location. 

4-6 



Distribution System 

A preliminary design of the major transmission lines and high service pumps was performed 
for the water distribution system for the LSU service area. As discussed previously, it is 
recommended that the WTP be centrally located within the service area (see Figure 4-1). The 
CYBERNET modeling program was used to assist in the design. The design criteria for sizing 
the system consisted of keeping a minimum pressure of 20 pounds per square inch (psi) at 
PHD or MDD plus fire flow. The criteria to provide MDD plus a 1,500 gpm fire flow 
anywhere in the system governed the sizing of transmission piping. The fire flow requirement 
was given to CH2M HILL by LSU. It was assumed that piping 16 inches in diameter or 
smaller would be polyvinyl chloride (PVC) and that piping greater than 16 inches would be 
ductile iron. Friction factors used in the hydraulic calculations were Hazen-Williams 
coefficients (C) of 120 for PVC pipe and 100 for ductile iron pipe. Actual friction factors vary 
widely depending upon the age and condition of the pipe. 

Figure 4-1 presents the preliminary design of major transmission piping for the water 
distribution system. Table 4-3 presents a summary of the quantity of pipe and an order of 
magnitude cost estimate for each phase. Unit piping costs include costs for pipes, fittings, 
valves, and service connections and were developed using historical costs to construct the 
water distribution system in the existing development. 

4-7 



Table 4-1 
Summary of Design Criteria and Buildout Requirements for 

LSU Water System 
Buildout Equipment 

3 - 3.26 mgd wells and pumps + 
Component Design Criteria Requirements 

Water Supply Wells 
and Pumps pump. 1 standby, tutal of 4 

MDD; 1 standby well and 

High Service Pumps PHD or MDD + fire flow. 4 - 3.5 mgd pumps + 1 standby, 
total of 5 

Ground Storage Tank Store the difference between 
PHD and MDD, or MDD + 
fire flow and MDD, whichever 
is greater for 8 hours. Provide 
30 minutes minimum chlorine 
contact time at MDD. 

2 - 1.0 MG concrete tanks 

Chlorinators Provide 3 mg/L chlorine at 
MDD + 2 m a  chlorine @ 
PHD. 

2 - 500 lb/day chlorinators + 
1 standby 

Distribution System Provide MDD + fire flow, at a 
min. pressure of 20 psi. 
Diameter 5 16", PVC 
Diameter > 16", Ductile Iron 

Note: 
1. See Table 3-2 for water demand projections. 

4-8 



Table 4-2 
Cost Opinion by Phase for Proposed LSU Water Supply and Treatment System' 

Eathn8ted 
Phm? 1 Phrse 2 Phme 3 

Itcm (1997-2002) (2003.2007) (200&2015) TOW 

W8terSupplyWeasb 

Tratmcnt & High service pllmping 

High Service Pumpsc 
Chlorination system 

Building 

Stomge 
Ground Storage Tanks 

Emergency Power Generation 

Site Work (5% of Construdon Subtotal) 
EkcMd & I&C (10% of Construction Subtotal) 
Yard Piping (10% of construction Subtotal) 
Mobilization, Bonding, Insunnce (3% of Construction 
Subtotal) 

Subtotal Construction Costs 

Construction Contingency (15%) 

hgineering, Legal, Admin. (15%) 

TOd ConStNCtiOll CoStS 

3390,000 

380,000 

3200,Ooo 

$255,000 

364,000 

3129,000 

$129,000 

$39,000 

$1,286,000 

$193,000 

$1,479,000 

$222,000 

$44u),000 

3200,000 
3150,000 

3255,000 

3150,000 

382,000 

$163,000 

$163,000 

$49,000 

$1,632,000 

$245,000 

$1,877,000 

$282,000 

$275,000 

365,000 

$24,000 

$47,000 

$47,000 

$14,000 

$472,000 

$71,000 

$543,000 

$81,000 

51,085,000 

380,000 

3465,000 

$150,000 

$5 10,000 

S 170,0OO 

$339,000 

$339,000 

3102,000 

$3,390,000 

$509,000 

$3,899,000 

$585,000 

Total Estimated Capital Costs per Phase S 1,701 ,000 52,159,000 $624,000 $4,484,000 

Notes: 
'Cost estimate does not include land costs or administratiodmaintemce buildmg. All costs are 
in January 1995 dollars. 
Wells constructed in Phase 1 will be located within the secured area of the WTP and will not 
require a well house. Well houses will be constructed in Phase 2 and 3. 
'A hydropneumatic or surge protection system will be provided in Phase 2. 
'High service pumps will be housed outside in Phase 1. A high service pump building will be 
constructed in Phase 2. 
'An emergency generator will be provided in Phase 2. The VCCDD water system will provide 
backup water supply during Phase 1. 

WTP2-4.XLS WTP 4-9 



‘lal~lc 4-3 
Cost O p i n i o n  b y  I’huse f o r  I’roposcd 1,SU W u t e r  1) ls t r ibut lon S y s t e m  

- 
I’huse 3 I’llltse 1 I’llilse 2 

(1 997-2002) (2003-2007) (2008-2015) Total 
U n i t  Cost Q u a n t i t y  T o t a l  Cost Qiiiiiitity Total Cost Q i i a n t l t y  Total Cost Total Cost 

I t e m  (per Lli) 

Distribution Mains $9.15 14 1,300 $1,2Y3,000 153,300 $I.403.000 164,700 $1,507,000 $ 4,203.000 

$ 1,655,000 $10.25 49.600 $508,000 54.100 $555.000 57.800 $592.000 Service Mains 

T o t a l  C o n s t r u c t i o n  Costs $1.801,OoO $ I  ,958,000 $2,099.O00 $ 5.858.000 

E n g i n e e r l n g ,  Legal, A d m l n .  (7%) $126,000 $137,000 $147.000 $ 410,000 

Total F s t l m u t a i  C a p i t a l  Costs 
per Phase $1,927.OoO $2,095,000 $2,246,000 .$ 6,268,000 

Notes: 
Uii t  prices were developed from actual cosls kumd bylhe Villages of I.&e-Stuiiter. I i r .  development and lherelbre include all coiilingencies. 
An umeniental cart equal to 7% of Ihe conslruction cod was illcluded in he  lohl stiinuted c;ipital cogs for Ihc engineering required lo add waler ainlm onlo lhe conlract C(0cumenls. 



r 

f - 

I 
I 
I 
I 
I 
I 
I 
I 

m l  



4- 12 

Q, 
f 
L 

P 



Section 5 

Future Wastewater System 

This section discusses the proposed system to collect and treat wastewater and treat and 
dispose of sludge for the LSU service area. Phased expansion of the treatment and collection 
systems is recommended, and the requirements for sludge treatment and disposal are 
provided. Capital costs are presented for each of the three construction phases. The 
management of wastewater effluent is discussed in Section 6. 

Wastewater Collection 

Figure 5-1 shows the locations of the major wastewater collection and transmission system 
facilities, including major collection lines, pump stations, and force mains. Table 5-1 shows 
design criteria used in the preliminary sizing of gravity and force mains. The wastewater flow 
entering at different points in the system was estimated using 1,360 g/d/acre for PHF 
conditions based on the area of influence for each point. Manual calculations were performed 
to size the system. By dividing the system into the three construction phases, a cost estimate 
was developed for the major components of the collection system. Quantities for service 
laterals and collectors were based on 20.0 and 37.5 feet of pipe length per DU, respectively. 
Table 5-2 presents quantities and estimated capital costs. As will be discussed in the 
implementation plan in Section 7, the WWTP will not be in operation until December 1998 
when there are adequate wastewater flows to s m  up the facility. Until December 1998, 
wastewater from the LSU service area will be pumped to The Villages WWTP by 
interconnecting with the VCCDD collection system. 

Wastewater Treatment 

The goal of the WWTP is to meet wastewater effluent criteria of 20 mg/l BOD, 5 mg/L TSS, 
and high level disinfection to produce effluent for disposal via golf course irrigation. During 
wet weather or when effluent does not meet criteria for public access reuse, effluent will be 
disposed of in percolation ponds. When effluent disposal is to the percolation ponds, the 

ORL/R61/006.DOC 5 -  1 



WWTP must meet effluent criteria of 20 mg/L BOD, 20 mgL TSS, and 12 mg/L nitrate. As 
shown in Figure 5-2, the new WWTP for the LSU service area will treat wastewater with the 
same processes used by The Villages WWTP, which treats a similar wastewater and must 
meet the same effluent criteria. These processes include: 

e 

e 

e 

e 

Screening 

Activated sludge with aeration basins for BOD and ammonia reduction, and 
anoxic basins for nitrate reduction 

Secondary clanfication 

Filtration 
Disinfection by chlorination 

Effluent holding basin prior to golf course irrigation with percolation ponds as 
backup disposal method 

Sludge treatment by aerobic digestion 
Sludge disposal by land application 

The WRTP will be located within the LSU service area (see Figure 5-1). The projection of 
wastewater flows indicates that the development will generate a MMADF of 1.3 mgd at 
buildout in the year 2015. The required buildout capacity of 1.3 mgd can be provided in three 
0.45 mgd plant expansions. 

Design calculations for the activated sludge system used a solids retention time (SRT) of 5 

days and mixed liquor suspended solids (MLSS) concentrations ranging from 2,500 to 3,500 
m a .  Table 5-3 presents the preliminary design criteria and unit process sizing for each 
phase, and Figure 5-3 presents a preliminary site plan of the WWTP. Table 5-4 presents the 
order-of-magnitude cost estimate for each phase. 

AU major components of the WWTP facility will be constructed during Phase 1. Phase 2 will 
include expansion of anoxic and aeration systems, addition of a chlorine contact basin, 
additional aerobic hgesters, an effluent storage pond, and an additional effluent pump. Phase 
3 will include expansion of the anoxic and aeration systems, as well as addition of a third 
secondary clarifier, one traveling bridge filter, one chlorine contact basin, an addtional aerobic 

ORL/R61KXX.DOC 5 -2 



digester, an effluent storage pond, one percolation pond, and an additional effluent pump. In 
addition, it is recommended that sludge dewatering be considered in Phase 2 to "ize the 
operational costs of hauling large quantities of liquid sludge to the land application sites. 

Sludge Treatment 

Waste activated sludge (WAS) treatment will be achieved by aerobic digestion. Digested 
sludge will be pumped into spray trucks via the sludge loading station for final disposal on 
agricultural land. Basin volume will be sized to provide a 30 day detention time for aerobic 
digestion of a 1.5 percent sludge. Aerobic digestion with a 30 day detention time is not an 
approved process to significantly reduce pathogens under the USEPA 4OCFR Part 503 Sludge 
Rule. However, based on operation of The Villages MV", this detention time should be 

adequate to meet Class B sludge performance monitoring requirements for pathogen and 
vector attraction reduction. 

. 

Sludge Disposal 

Land application of sludge in the State of Florida is regulated under Chapter 62-640 of the 
Florida Administrative Code (FAC). As part of the construction permit application for the 
LSU WWTP, an agricultural use plan will have to be submitted to the FDEP. describing how 
the sludge will be used as part of planned agricultural need of the crop considering the nutrient 
content of the sludge. It is assumed that any farmland used in the sludge land application 
program will be used for hay production. Normally the application area can be grazed by beef 
cattle after a 30-day waiting period following sludge application. 

Table 5-5 presents estimated sludge production volumes for each WWTP phase for ADF 
conditions for a 5-day SRT. The estimated solids concentration of the liquid digested sludge is 
1.5 percent Land requirements were estimated for each phase based on an average total 
nitrogen content of 5.7 percent for liquid sludge with a total allowable nitrogen loading rate of 
320 pounds per acre per year (Ib/ac/yr). This loading is based on crop nitrogen demand as 
outlined in 62-640 FAC and the assumption that available nitrogen is 50 percent of total 
nitrogen. The site life estimate was based on recent metals analyses performed on the 
digested sludge of the The Villages WWTP and the pollutant c e h g  concentrations of 62-640 

ORLIK61/OC6.DOc 5 -3 



i 

FAC, or CFR 40 Part 503 Sludge Rule, whichever were strictest. Table 5-5 presents the land 
requirement for sludge produced by the LSU WWTP based upon the land application of liquid 
sludge. The estimated life of a site is 43 years with copper loading being the limiting factor. 
Land estimates calculated in Table 5-5 are in addition to land required for disposal of sludge 
from The Villages WWTP. 

The following restrictions to sludge application are found in Chapter 62-640 FAC: 

No sludge can be applied during rain storms or during periods when surface 
soils are saturated. 

The water table must be greater than 2 feet below the ground surface for sludge 
to be applied. 

Because the soils that are used for the sludge application are well-drained and the depth to the 
seasonal high water table is greater than 10 feet, the only time sludge application would be 
curtailed is during a rainfall event or equipment breakdown. In Phase 1, aerobic digesters 
provide 34 days of detention time. At buildout, the aerobic digesters should provide a 
minimum of 30 days of detention based on a 1.5 percent WAS concentration. Sludge may be 
dewatered and stockpiled if necessary. However, stockpiled sludge would require a front-end 
loader to transfer the sludge prior to land application. 

5 -4 



Table 5-1 
Design Criteria for Proposed Wastewater Collection 

and Transmission System 
Item Criteria 

Force Mains Minimum 4-inch diameter 
Velocity = 2.5 - 6 ft/sec 
PVC 

Gravity Pipe 

Manholes 

Flow 

Minimum 8-inch diameter 
(excluding service laterals) 
Maintain the following minimum slopes: 

8-inch .40 percent 
1.0-inch -28 percent 
12-inch .22 percent 

Minimum 2.0 fps @ PHF, following full or half full PVC 

Maximum 9 f t  vertical drop 

Average spacing = 300 ft 
Maximum spacing = 400 ft 

PHF - 3.5 x AADF 
AADF - 61 gaVcap/day, or 
PHF = 1,360 gal/day/acre 

Pump Stations Submersible, manifolded lift stations. Master lift station 
(B4) wil l  feed into WWTP 

5-5  



Table 5-3 
LSU WWTP 

Preliminary Design Criteria and Unit Process Sizing 

Phase 1 Phase 2 Phase 3 
(1 997-2002) (2003-2007) (2008-2015) Total 

Process (0.45 mgd) (+0.45 mgd) (+0.45 mgd) (1.35 mgd) Process Design Criteria 

Flows and Loads 
Wastewater Flows 

AADF, mgd 
MMADF. mgd 
PHF, mgd 

MMADF Loading 
BOD, Ib/d 
TSS, Ib/d 

Estimated Population Served 

Screening CT 
4 

Width, A 
Opening, in. 

Grit Removal 

Anoxic Zones 
Number 
Total Volume, MG 

Mixers, number per basin 

Anoxic Recycle Pumps 
Number 

Type 
Capacity each, gpm 
Total Capacity, gpm 

0.36 
0.45 
1.26 

1,062 
1,003 

5,902 

-- 
-- 
-- 
-- 

None 

I 
0.085 

2 

2 

Submersible 
800 
1,600 

0.72 
0.90 
2.50 

2,125 
2,007 

I 1,803 

1 Manual 
1 Mechanical 

3 
0.5 

None 

+ I  
+0.085 

+2 

+ I  

Submersible 
1,600 

+ 1,600 

1.08 
I .35 
3.80 

3,187 
3,010 

17,705 

_ _  
-- 
-_ 
_- 

None 

+ I  
+0.085 

+2 

+ I  

Submersible 
1,600 

+ 1,600 

1.08 
1.35 
3.80 

3,187 
3,010 

17,705 

I Manual 
1 Mechanical 

3 
0.5 

None 

3 
0.255 

6 

4 

Submersible 
-- 

4,800 

MMADF = 1.25 x AADF 
PHF = 3.5 x AADF 

BOD = 0.17 Ib/cap/d 
TSS = 0.18 Ib/cap/d 

Phase 3 PHF 
Max Velocity (clean) = 4 fps 
PHF = 3.8 mgd 

Denitrification Rate = 

Influent TKN = 53 mg/L 
0.09 Ib N03/lb MLSS-day 

Recycle rate up to 5 :  1 based 
on Mh4ADF 

GNVlGNV I6CC4.XLS 



Table 5-3 
LSU WWTP 

Preliminary Design Criteria and Unit Process Sizing 

Phase 1 Phase 2 Phase 3 
(1997-2002) (2003-2007) (2008-20 15) Total 

Process (0.45 mgd) (+0.45 mgd) (+0.45 mgd) (1 -35 mgd) Process Design Criteria 

Aeration Basins 
Number 
Trains per basin 
Total Volume, MG 
Sidewater Depth, A (AOTR) 
Total 0 2  Required, Ib/day 
Air Required, c h  

Secondary Clarifier 
Number 

Diameter, A 
SWD, A 

Type 

k* 
00 

Retum Activated Sludge Pump 
Number 
Type 

Capacity each, gpm 
Firm Capacity, gpm 
Total Capacity, gpm 

Waste Activated Sludge Pumps 
Number 
Type 

Capacity each, gpm 
Total Capacity, gpm 

1 
2 

0.224 
I5 

1,975 
1,640 

2 
RSR 
35 
15 

2 
Non-clog 

Centrifugals 
230 
230 
460 

2 
Non-clog 

Centrifugal 
150 
300 

+ I  
+ I  

+0.224 
I5 

+1,975 
+ 1,640 

-- 
-- 
-- 
-- 

+ I  
Non-clog 

Centrifugals 
230 
+230 
690 

-- 
-- 
-_ 
-- 
-- 

+ I  
+ I  

i0.224 
15 

+ 1,975 
+1,640 

+ I  
RSR 
35 
I5 

+ I  
Non-clog 

Centrifbgals 
230 

920 
+230 

+ I  
Non-clog 

Centrifugal 
150 
450 

3 
4 

0.672 
I5 

5,925 
4,920 

3 
RSR 

35 
I5 

4 
Non-clog 

Centrifbgals 

690 
920 

-- 

3 
Non-clog 

Centrifugal 

450 

-- 

SRT = 5 days 
MLSS = 3,000 mg/L 
Diffuser Submergence = 14 feet 
Diffuser Type - Course Bubble 

SLR < 25 Ib/sffd @ MMADF 
HOR < 500 gal/sffd @ MMADF 

RAS @ 0.75 to 0.9% Solids 
SRT = 5 days 
Total Cap. = 100% MMADF 
Firm Cap. = 75% MMADF 

WAS = 8.000 mg/L 

Min. pipe diam. = 4 inches 
Min. pipe velocity = 2.5 !Us 

GNV/GNV 16CC4.XLS 



. -  

Table 5-3 
LSU WWTP 

Preliminary Design Criteria and Unit Process Sizing 

Phase 1 Phase 2 Phase 3 
(1 997-2002) (2003-2007) (2008-2015) Total 

Process (0.45 mgd) (+0.45 mgd) (+0.45 mgd) (1.35 mgd) Process Design Criteria 
Filters 

Type Traveling -- Traveling Traveling Filtration rate < 2 gpm/sf 

+ I  3 Number 2 -- 
Filter Area Each, sf 220 -- 220 -- 
Total Filter Area, sf 440 -- 
Filter Rates, g p d s f  

Bridge -- Bridge Bridge @ MMADF 

Filtration rate < 4 g p d s f  
+220 660 @PHF 

AADF 0.6 1.1 1.1 1.1 
MMADF 0.7 1.4 1.4 I .4 
PHF 2.0 4.0 4.0 4.0 

Disinfection 
Chlorine Contact Basins 

I" Number 2 + I  + I  4 
Volume Each, gal 6,500 13,000 13,000 _- I5 minutes minimum at 

a CT of 50. 

\o 

Total Volume 13,000 + 13,000 + 1 3,000 39,000 PHF = 3.8 mgd to maintain 

AADF, minutes 52 52 52 52 
PHF, minutes I5 I5 I5 15 

Detention Time 

Chlorinators 
Nunibcr 2 4 1  -t I 4 
Demands: 

AADF, Ib/d 18 31 55 IO 
PHF. Ib/d 85 170 255 255 
RAS/filter Chlorination 19 38 58 58 

(100 Ib/dny unit) 

6 mgiL dose at AADF 
8 mg/L dose at PHF 
5 mgk dose at MMADF for 

bulking or filter slime control 

CNVIGNV16CC4 XLS 



1,- ".-- - . I  3. ... < I .  ; _L._.J 

Table 5-3 
Lsu WWTP 

Preliminary Design Criteria and Unit Process Sizing 

Phase 1 Phase 2 Phase 3 
(1997-2002) (2003-2007) (2008-20 15) Total 

Process (0.45 mgd) (+0.45 m d )  (+0.45 mgd) (135 mgd) Procesa Design Cdteda 
liflluent Storage 

Number of e n d s  
Volume Each, MG 
Total Volume 
Active Water Depth, ft 
Total Water Depth, ft 
Free board. A. 

Aerobic Digesters 
Number 
Volume Each, gal 
Total Volume 
Side Water Depth, ft 
Total Air Required, cfm 

Aeration Blowers 
N u d e r  
Capacity Each, cfm 
Firm Capacity, cfm 
Total Capacity, cfm 

Aerobic Digester Ulowers 
Number 
Capacity Each, cfm 
Firm Capacity, cfm 
Total Capacity, cfm 

Sludge Loading Facility 
Number of Pumps 
Type 

Capacity Each, gpm 

1 
1.4 
1.4 
7.5 
9.5 
3 

2 
100.000 
200,000 

14 
870 

2 
1,650 
1,650 
3.300 

2 
870 
870 

1,740 

2 
Recessed Impeller 

Centrifugal 
200 

+1 
1.4 
1.4 
7.5 
9.5 
3 

+2 
I 00,000 
200,000 

14 
870 

+ I  
1,650 

+ 1,650 
+ 1,650 

+ I  
870 
1740 
2.610 

- 
- 
- 
- 

+ I  
1.3 
1.3 
7.5 
9.5 
3 

+I 
1 10,Ooo 

110,Ooo 
14 

870 

+1 
1,650 

+ 1,650 
+ 1,650 

+1 
870 

2,610 
3,480 

- 
- 
- 
- 

3 Provide minimum storage 
- 

4.10 
7.5 
9.5 
3 

volume of 3 days 0 MMADF 
Side Slope = 3: 1 

5 WAS concentralion of 1.5% TSS 
Detention time =30 days - 

510,000 
14 

2.610 

4 
- 

4,950 

6,600 

4 

2,610 
3,480 

- 

2 

Centrifugal 
200 

Fill 3,500 @on tank in 
Recessed Impeller 10-25 min. 



1 

Table 5-4 
Lsu WWTP 

Estimated Capital Costs 
Estimated Cost 

Phase 1 Phase 2 Phase 3 Total 
Item (0.45 mgd) (M.45 mgd) (M.45 mgd) (1.35 mgd) 

Bar Screens 
Anoxic Basins 
Aeration Basins 
Anoxic Recycle Pumps 
Secondary Clarifiers 
RASWAS Pumps 
Effluent Filters 
Chlorination System 
Chlorine Contact Basin 
Aerobic Digesters 
Sludge Loading Facility 
Plant Recycle Pump Station 
Blowers (Aeration and Digestion) 
Emergency Power Generation 
Percolation Ponds 
Effluent Pumping 
Effluent Storage 
Sludge SprayEpreader Truck 

Adminismtiow'Lab Building 
Blower Building 
Chlorine Building 

Site Work (5% of Construction Subtotal) 
Electrical and I&C (1 0% of Construction Subtotal) 
Yard Piping (8% of Construction Subtotal) 
Mobilization, Bonding, Insurance (3% of 

$60,000 
$140,000 
$30,000 

$250,000 
$60,000 
$275,000 

$65,000 
$50,000 

$1 10,000 
$45,000 
$55,000 
$1 50,000 

$65,000 
$40,000 
$80,000 

$90,000 

$25,000 

$25,000 
$50,000 
$13,000 

$1 13,000 
$227,000 
$1 8 1,000 

$83,000 
$46,000 
$ 135,000 
$13,000 

$10,000 

$13,000 
$55,000 
$1 10,000 

$80,000 

$25,000 
$80,000 
$25,000 

$47,000 
$94,000 
$94,000 

$46,000 
$135,000 
$13,000 

$120,000 
$10,000 

$135,000 
$13,000 
$55,000 
$70,000 

$80,000 

$30,000 
$25,000 
$70,000 

$56,000 
$1 1 1,000 
$1 1 1,000 

$83,000 
$ 152,000 

$56,000 
$370,000 
$80,000 
$4 10,000 
$76,000 
$175,000 
$290,000 
$45,000 
$55,000 

$3 10,000 
$90,000 
$95,000 
$90,000 

$4 10,000 

$230,000 

$2 16,000 
$432,000 
$432,000 

Construction Subtotal) $68,000 $28,000 $33,000 $130,000 

Construction Subtotal $2,267,000 $938,000 $1,113,000 $4,318,000 
Construction Contingency (15%) $340,000 $14 1,000 $167,000 $648,000 

Total Construction Cost $2,607,000 $1,079,000 $1,280,000 $4,966,000 
$0 

Engineering and Administration (1 5%) $39 1,000 $162,000 $192,000 $745,000 

Total Estimated Capital Cost $2,998,000 $1,241,000 $1,472,000 $5,711,000 

Notes: 
mgd = million gallons per day 
1. Costs in 1995 dollars 
2. Costs do not include land cost. ! 

f 

i WWTP24.XLS 
! 

5-12 



... 

Table 5-3 
Lsu WWTP 

Prellmlnary Deslgn Criteria and Unlt Proeess Slzlng 

Phase 1 Phase 2 Phase 3 
(1997-2002) (2003-2007) (2008-2015) Total 

Process (0.45 mgd) (t0.45 mgd) (t0.45 mgd) (1.35 mgd) Process Design Criteria 
Percolation Ponds 

Number 
Area Each, sq. ft. 
Total Area, sq. ft. 

Effluent Pumps 
Number of Pumps 

Capacity Each, gpm 
Firm Capacity, gpm 
Total Capacity, gpm 
Golf courses served, acres 

Type 

,. L 
81,000 
162,000 

3 
Vertical Turbine 

1,700 
3,400 
5,100 
268 

+1 
Vertical Turbine 

1,700 
+1,700 
6,800 
402 

t1 

+81,000 
+81,000 

+1 
Vertical Turbine 

1,700 
+1,700 
8,500 
537 

3 Provide backup during wet 
_- weather and for out-of- 

243,000 compliance effluent. 
Max loading at 5.6 gal/d/sf 

5 
Vertical Turbine Apply 0.28 idday of 

-- reuse to golf course 
6,800 over 10 hour period. 
8,500 
537 

Plant Recycle Pumps 
3 _ _  -- Number of Pumps 3 

Type Submersible _-  -_ Submersible Recycles supernatant from 
Capacity Each, gpm 150 -- _ _  150 sludge holding basins and 
Firm Capacity, gpm 300 _ _  -_ 300 backwash water from filters. 

_- 450 Total Capacity, gpm 450 -- 



I 1 I 

I 4 
I/ 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

1 



~ 

114935.AO.M 2/96 GMI 

RAS WAS 
b 

Screening 1 

Sludge 
Treatment 

I 
- 

ACj. Anoxic Aeration b Effluent 
I i  Basins Basins Filters 

I 

Anoxic Recycle I 

Percolation 
Ponds 

I 

Golf Course 
Irrigation 4 Chlorine 

Contact Basins 
Eff hen1 
Holding 
Basin 

M H I U  
~ 

Figure 5-2. Flow Schematic for the LSU WWTP. 

1 Filter BackwashlSludge Supernatent and Plant Drain Plant Recycle 
Pump Station 



0 N 
I 
9 

I 

m 

?: 
A 

W W 



Section 6 

Effluent Management 

As with The Villages WWTP, wastewater effluent for the LSU service area will be reused as 
much as possible via golf course irrigation. The Southwest Florida Water Management 
District (SWFWMD) requires that WWTP effluent be reused to the maximum extent possible 
to minimize groundwater withdrawal. During wet weather or when effluent does not meet the 
criteria for public access reuse. wastewater effluent will be disposed of in percolation ponds. 

Golf Course Irrigation 

The effluent disposal capacity for the golf courses was estimated using the projected 
construction of golf courses described in the DRI-ADA for the LSU service area. An 

estimated six golf courses will be constructed in the LSU service area (see Table 6-1). Golf 
course V-4, a 60-acre, nine-hole course. will be incorporated into the existing Hacienda Hills 
course. which receives effluent from The Villages WR'TP for higation. CH2M HILL used 
the assumption that nine holes of golf courses would be constructed every two years. starting 
in 1998. 

The estimated average application rate of reuse water on golf courses is 0.68 inches per week, 
which was used to estimate the annual average day volume of required reuse water. The 
maximum daily application rate is 0.24 inches over a 10-hour period. These rates were 
obtained from the Water Conservation Plan (CH2M HILL, July 1994). 

The golf courses located within the VCCDD service area are permitted for 1.75 inches per 
week by FDEP. Table 6-2 summarizes golf course irrigation requirements, available reuse 
water, and an estimated volume of groundwater used for irrigation. The estimated effluent 
pumping requirement shown in Table 6-2 is based on the maximum daily application rate of 
0.24 inches per 10-hour period or the rate to drain the WWTP effluent holding basins in a 10 
hour period, whichever is less. 

6 -  1 



The LSU WWTP will produce enough effluent to imgate up to 400 acres of golf course at 
buildout conditions. The remaining golf courses will require inigation water from another 
s o w  (i.e., groundwater, stormwater, or effluent from another WWTP). Due to its distance 
from the LSU WWTP and the lack of available reuse water when it is constructed, it is 
assumed that the V-6 golf course (120 acres) will be irrigated by means other than wastewater 
effluent. 

The preliminary design of the reclaimed water distribution system (see Figure 6-1), was based 
on keeping pipe velocities between 4 and 6 feet per second ( f p s ) .  Table 6-3 summarizes 
quantities and an order-of-magnitude cost estimate per phase for the reclaimed water 
distribution system. Costs assume PVC or HDPE pipe material and exclude irrigation piping 